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Name of Sample/
HanmeHoBaHue
obpasua

PE Electro Fusion fittings-New Coupling (PE100, SDR 11) / 3nektpoamnddy3noHHbie mydTbl
(N3 100, SDR 11)

Size /Tunopasmep

Dn63; dn75; dn90; dn110; dn160; dn200; dn250; dn315

Way of Incoming
Sample / Cnoco6
nosnyyeHusa obpasua

No. of Sample Tested / CJ-20230913-212

Homep otbopa npob

Sampling / Ot6op npob

Basic Quantity of 1000 Quantity of Sample / 32
Sampling / Basosoe Konnuyecteo oTobpaHHbIX
KonnyecTso o6pasL,os ob6pasuos
Test Purpose / Uenb Batch Release / TectupoBaHue Date of Sampling / Aarta 13.09.2023
Tecta napTuu oT60pa 06pasLoB
Sample Characteristic Normal /B Hopme Date of Tested / Jata 22.09.2023
/ XapaKkTepucTuku NCMbITaHWU
o0bpasuos

Test Environment /
Cpepaa ucnbiTaHuit

Complies with the standard /B cooTtBeTcTBuM CO CTaHAAPTOM

Test Conclusions /
3aKkayeHne

All the items were checked according to the requirements of ISO 4427-3:2019 and were in
compliance with the standard based on. The batch can be released. /

Bce usgenus 6b1an NnpoBepeHbl B COOTBETCTBUM C TpeboBaHUAMM cTaHgapTa I1SO 4427-
3:2019 n cooTBETCTBOBA/IM CTAHAAPTY, OCHOBAHHOMY Ha. MapTua MoKeT ObITb BbiNyLLeHa.

Inspection stamp
22.09. 2023
A copy of this report without red seaI |s

)T 6e3 KpacHoM neyaty

Notes / NMpumeyaHus
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No Tectnpyembiit Unit/ Standard Requirement / Test Value / Test Results /
nokasaTtenb EanHunya CraHpapTHOe TpeboBaHue TectoBoe PesynbTtarthl
namepeHusa 3HayeHue NCMbITaHU

1 Color/Appearance -- The fitting shall be black Black / YepHbiii Pass /

Liset/BHewwHuMI BUA, color. When viewed without CooTBeTcTBYET
maghnification, the internal JonxeH
and external surfaces of the | cooTBeTcTBOBaTH
fitting shall be smooth, clean TpeboBaHMAM
and free from scoring, cavities
and other surface defects
such as would prevent
conformity of the fitting to
the standard.
DUTUHT goNKEH BbITb 6O
YyepHoro ugeTa. Mpu ocmoTpe
6e3 yBe/IMYeHNA BHYTPEHHAA
W BHELUHAA NOBEPXHOCTH
dUTMHIa A0MKHbI BbITb
rNAgKUMM, YNCTbIMU U Be3
3a3ybpuH, NonocTel u gpyrux em
AedeKToB NOBEPXHOCTY, X M%W/}ﬁ_‘
KOTOpble NPensaTcTBOBaAM Obl ;\&g‘é\%‘
COOTBETCTBUIO GUTHHra el
CTaHAapTy. s/

2 Mean inside diameter in mm >dn ‘ ”i"_xf‘ﬁass/
fusion zone / CpegHuii COOTBeTCIBOBATL~{ COOTBETCTBYET
BHYTPEHHWI AMaMeTp B TpeboBaHMAM
30He niaBaeHun

3 Out-of-roundness / mm <0.015 dn JonxeH Pass /
OBanbHOCTb cooTtseTcTBOBaTh | CooTBETCTBYET

TpeboBaHMAM

4 Heated length of the mm Conforming to the JdonxeH Pass /
fission zone / AnnHa requirements given in tabl 1 | cootBeTtcTBoBaTth | CooTBETCTBYET
30Hbl Harpesa of 1ISO 4427-3 / TpeboBaHMAM

CooTBeTcTBYET TPEOOBAHUAM,
npuseaeHHbIM B Tabmue 1
cTaHaapta I1SO 4427-3

5 Depth of penetration / mm Conforming to the JonxeH Pass /
nybuHa cnnaga requirements given in tabl 1 | cootBeTtcTBoBaTh | CooTBETCTBYET

of ISO 4427-3/ TpebosaHMAM

CooTBeTcTBYET TPEOOBAHUAM,
npueeaeHHbIM B Tabmue 1
cTaHaapTa I1SO 4427-3
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6 Wall thickness of the mm Greater than or equal to HdonxeH Pass /
fitting body / TonwmHa minimum wall thickness for | cootBeTcTBoBaTL | CoOoTBETCTBYET
CTEHKM Kopnyca pUTUHTA the corresponding pipe are TpeboBaHMAM

made from a PE having the

same MRS / Bonblue nau

paBHO MMHUMaA/IbHOWM

TO/ILUMHE CTEHKMU

COOTBETCTBYHOLWEN TPYObI,
N3roTOB/IEHHOM U3

NOIMSTUNEHA C aHAZIOTUYHbIM
MRS

7 Hydrostatic strength / -- 20°C, 100h, hoop stress JdonxeH Pass /
fmppoctaTuyeckas 12.0MPa, cootBeTcTBoBaThb | CooTBeTCcTBYET
NPOYHOCTb No failure of any test piece TpeboBaHMAM

during test period. / 20°C, 100
4, KO/IbL,EBAA HarpysKa
12,0MMa,
3a nepuog, UcnbITaHUA HU
OAMH 06pa3eL, He Bblllen 13
cTpos.
80°C, 165h, hoop stress JdonxeH Pass /
5.4MPa, cootBeTcTBoBaThb | CooTBeTcTBYET
No failure of any test piece TpeboBaHMAM
during test period. / 20°C, 100
4, KO/IbL,EBAA HarpysKa
12,0MMa,
3a nepunog, UcnbITaHUA HU
OAMH 06pa3eL, He Bblllen 13
cTpos.

8 Melt mass-flow rate % Change of MFR by processing JonxeH Pass/
(190°C, 5.0kg) / +20% / ameHeHne MFR npu | cootBeTcTBOBaTh | COOTBETCTBYET
Moka3aTenb TeKyyecTu obpaboTke +20% TpeboBaHMAM
pacnniasa

9 Oxidation induction time min 220 HonxeH Pass/

/ Bpemsa nHaykumm (200°C) cootseTcTBoBaThb | CooTBeTCcTBYET
OKMCNEHUA TpeboBaHMAM
10 Cohesive resistance for -- Length of initiation rupture in JonxeH Pass /
electrofusion socket brittle failure one third of the | cootseTtcTBoBaTL | CooTBETCTBYET
fittings / MpoyHoCTb heated length / OaunHa TpeboBaHMAM
cuenneHuns HayasIbHOro pa3pbiBa Npu
XPYMKOM paspyLleHumn
COCTaB/IAET O4HY TPEeTb OT
HarpeToi A/ HbI.




